
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 

September 2014 
 
 
 

 
 
 
 
 
 
 
 
 
 

  

City of Cave Junction 

JOSEPHINE COUNTY, OREGON 

Wastewater Facilities Plan

Preparation of this document is funded through the 
Community Development Block Grant program. 



  



City of Cave Junction   Wastewater Facilities Plan 

 
Civil West Engineering Services, Inc  Page i  
 

Table of Contents 
 

Executive Summary .................................................................................................................................... 5 
ES-1.  Background ..................................................................................................................................... 5 
[...]
Availability for Expansion Land available adjacent, to the north. 

Force Main 
4-inch (650 ft) forcemain to Manhole B-43 (In Kerby Avenue, 600 
feet south of Watkins Street) 

Force Main Profile Continuously ascending to discharge 
Ave Detention Time in FM >2 hours (ADWF/Volume in FM) 
Air Release Valves None 
Elevation, Top of Wetwell 1294.0± feet 
Bottom of Wetwell 1275.3± feet 
Normal Water Surface 1276.8 feet to 1281.1 feet (5.8 feet to 1.5 feet depth) 
Level Control Floats 
High Water Alarm 1282.6 feet (7.3 feet depth) 
Lag Pump On 1281.6 feet (6.3 feet depth) 
Lead Pump On 1281.1 feet (5.8 feet depth) 
Pumps Off 1276.8 feet (1.5 feet depth) 
Ave Detention Time in Wetwell >2 hours (ADWF/Volume in Wetwell) 
Sulfide Control None 
Low Water Alarm 1275.8 feet (0.5 feet depth) 

Discharge Point 
Manhole B-43 in Kerby Avenue, 600 feet south of Watkins Avenue 
(Elevation = 1336.3 feet ±) 

Static Head (Approximate) 59.5 feet 
 

Summary of Forest Service Pump Station Deficiencies 
General No flow meters. 
Controls The pumps operate without VFDs. 
Flow Very low flow due to occupancy. 



City of Cave Junction  Wastewater Facilities Plan 
 
 

  
  

Civil West Engineering Services, Inc  Page 48  
   

 
 

Figure 2.3.5e – Ranger Station PS Pump Curve 



City of Cave Junction  Wastewater Facilities Plan 
 

  
Civil West Engineering Services, Inc  Page 49  
   

 
 Infiltration and Inflow  2.3.6.

 
Many communities in Oregon (particularly those west of the Cascade Mountains) struggle with the issue 
of inflow and infiltration (I/I) within their wastewater collection systems.  Inflow and infiltration are 
defined as follows: 
 

Infiltration:  Flows that enter the collection system through underground paths.  Infiltration can be 
caused by high groundwater levels, rain-induced groundwater, leaky water and storm drain systems, 
and other sources.  Infiltration flows make their way into the collection system through cracks in pipe, 
open or offset pipe joints, broken piping sections, leaks in manholes, and other below-grade openings 
in the collection system. 
 
Inflow:  Flows that enter the collection system through above ground paths.  Inflow is often related to 
building downspouts being connected to sanitary sewer service laterals, interconnections with storm 
drain systems that have not been separated, water flowing over manholes and entering in through the 
openings in the lids, catch basins, or area drains being connected to the sewer system, and other 
surface water sources. 

 
When combined, Infiltration and Inflow (I/I) can result in tremendous increase in flows during the winter, 
particularly during prolonged storm events.  Comparison of the records of daily rainfall and the WWTP 
flows shows a marked increase in wastewater inflow rates during heavy rain events.  Current I/I levels can 
be summarized in the following table. 
 
  Table 2.3.6 – Inflow / Infiltration Summary 

Parameter Per Capita
AWW I/I = AWWF - Base Sewerage = 0.408 - 0.214 = 0.195 MGD = 103.3 gppd
MMWW I/I = MMWWF - Base Sewerage = 0.598 - 0.214 = 0.384 MGD = 204.0 gppd
PD I/I = PDAF - Base Sewerage = 1.272 - 0.214 = 1.058 MGD = 562.0 gppd
PIF I/I = PIF - Base Sewerage = 1.870 - 0.214 = 1.656 MGD = 879.6 gppd

Current I/I Flow Summary
Calculation I/I Flow

 
 

 
The City of Cave Junction commissioned a flow mapping study in March 2013.  The results of that study 
are presented in the April 26, 2013 Memorandum, (2013, Civil West Engineering Services, Inc.) found in 
Appendix D.  The flow mapping survey revealed areas where subsurface water leaks into the system.  The 
memorandum presented 14 manholes and eight (8) sections of pipe that are in need of further 
investigation and likely rehabilitation.  
 
Additionally, the City of Cave Junction conducts periodic smoke testing, cleaning and televising of 
gravity mains within the collection system.  City personnel clean all of the gravity sewer mains in the 
collection system at least once each year with equipment owned by the City.  The City staff also smoke 
test and televise 1/5th of the collection system each year with City equipment.  Thereby, the entire 
collection system is televised and smoke tested at least once every five (5) years. 
 
According to the EPA I/I Analysis and Project Certification publication (#97-03), the determination of 
“non-excessive” INFILTRATION is based on an average flow rate during a period of seasonal high 
groundwater.  Oregon DEQ further defines the flow rate as the average flow for a minimum of 14 
consecutive days within the wet season months, during which no significant rain events occur.  Per the 
EPA publication, any flow less than 120 gpcd leads to a “non-excessive” determination.  



City of Cave Junction  Wastewater Facilities Plan 
 
 

  
Civil West Engineering Services, Inc  Page 50  
   

 
 For the purposes of this analysis, the data from the discharge monitoring reports for the period of record 
(2010-2012) were analyzed for 14-day periods during the months of December through May with rainfall 
that did not exceed the average rainfall event, 0.44 inches, for the time period.  Data sets meeting the 
above described criteria occurred in May 2010, January 2011, April 2011, May 2011, December 2011, 
January 2012, February 2012, and May 2012.  The average daily flow for the above mentioned time 
periods was 0.312 MGD.  Converting 0.312 MGD to a per capita flow rate is done by dividing by the 
population served (1,883 persons), resulting in a daily per capita flow rate of 165.6 gpcd.  This exceeds 
the EPA “non-excessive” criteria maximum flow rate.  Therefore, per the EPA publication, the infiltration 
into the wastewater collection system for the City of Cave Junction does not qualify as “non-excessive”. 
 
Per the same EPA publication, excessive INFLOW is determined by the “highest daily flow recorded 
during a storm event”.  By this definition, the comparison should be made to the peak day average flow 
(PDAF).  If the wet weather flow is below 275 gpcd, the inflow is considered “non-excessive”.  The peak 
day average flow per capita for Cave Junction, as determined in Figure 3.3.4a is 1.272 MGD.  Dividing 
by the current population (1,883 persons) yields a flow rate of 675.5 gpcd.  This exceeds the limit (275 
gpcd) presented by the EPA.  Therefore, per the EPA publication, the inflow into the City of Cave 
Junction wastewater collection system does not meet the criteria of “non-excessive”. 
 
Both Inflow and Infiltration values exceed the “non-excessive” thresholds warranting additional 
determination as to the cost effectiveness of I/I removal.  Further analysis of potential cost effective 
inflow and infiltration removal can be found in Section 3.3.7. 
 
2.4. Wastewater Treatment Facilities 
 

 General 2.4.1.
 
The City of Cave Junction operates a wastewater treatment plant that is located in the northwest portion 
of the City, at the north end of Sawyer Avenue.  The facility was originally constructed in 1963 as a series 
of stabilization and facultative lagoons with winter discharge and summer storage.  The wastewater 
treatment facility was upgraded in 1977 with the addition of a Cantex package activated sludge plant.  
The lagoons were used for peak flow events and summer storage. 
 
A new plant was designed and constructed in 1998.  The wastewater treatment plant was designed to meet 
EPA Class 1 reliability standards.  The 1998 plant remains in operation today.  Figure 2.4.1a provides an 
aerial view of the existing plant site.  Figure 2.4.1b presents the process diagram for the plant.  The 
process sketch shows the liquid and solids stream for wastewater entering the plant.  The plant receives 
and treats all the collected wastewater in the City.  The facility also receives septage from local septic 
pumpers/haulers.   
 
Table 2.4.1 presents a general summary of the each key component and the ability or lack to meet 
regulatory requirements.  This section will present each of the primary components of the wastewater 
treatment facility. 
 



City of Cave Junction  Wastewater Facilities Plan 
 

  
Civil West Engineering Services, Inc  Page 51  
   

 

 
Figure 2.4.1a – Existing Treatment Facility 

 

1

2

3

5
4

6

7

8

9

LEGEND 
1. Office/Lab 
2. Headworks 
3. Aeration Basin #1 
4. Aeration Basin #2 
5. Blower Building 
6. Secondary 

Clarifiers 
7. UV Disinfection 
8. Sludge Digester 
9. Facultative 

Sludge Lagoon 
10. Effluent Pipe 
11. Storage Ponds 

11

10 



City of Cave Junction   Wastewater Facilities Plan 

 
Civil West Engineering Services, Inc  Page 52  
 

 

  
Figure 2.4.1b – Treatment Process Schematic 

 
 



City of Cave Junction  Wastewater Facilities Plan 

 
Civil West Engineering Services, Inc  Page 53 
 

 
Table 2.4.1 – Design Capacity of Wastewater Plant Facilities 

Unit Process Design Basis
Current Flows 

(MGD)
2035 Design Flows 

(MGD)
Minimum Required Conditions Existing Facilities Condition

Existing Facility Meets Class 1 
Process Requirements

Influent Screening PIF 1.870 3.175
Mechanically cleaned primary screen for PIF. Manually cleaned bar 
rack screen sized for PIF

Schloss screen with 8 MGD capacity, per manufacturer. YES

Grit Removal MMWWF 0.598 1.015
If required for subsequent treatment processes, minimum of two 
units, each designed for peak flow (PIF).  If not, a single unit is 
acceptable for MMWWF

The capacity of the grit chamber is 7 MGD, well above the required 
1.015 MGD.

YES

PIF 1.870 3.175
Must provide hydraulic capacity for PIF or one hour of storage 
capacity at PIF.

The hydraulic capacity of the combined aeration basins exceeds 1 
hour at the peak instantaneous flow rate.

YES

PDAF 1.272 2.160
Must be able to meet daily maximum discharge limits under Peak 
Day Flow condition with both basins online.

Projected Loadings are within the rated peak day design capacity of 
2.3 MGD.

YES

MMDWF 0.371 0.631
Must be able to meet monthly average discharge limits at Maximum 
Month Dry-Weather Flow condition with largest basin offline.

One basin can handle project MMDWF loadings at an SRT of 3-4 
days. Septage loads may be interrupted.

YES

Aeration Blowers
Minimum two blowers. Must be able to supply the design air 
capacity with the largest blower out of service.

Two similar blowers are installed. Each capable of 436 scfm on low 
speed and 1,050 scfm on high.  Future air demands are expected to 
be 1,700 scfm.  Additional air supply is needed.

NO

Air Diffusers
Must be able to isolate and turn off largest section of diffusers within 
a basin without impairing oxygen transfer.

Each sub-basin within the aeration basins are independently valved. YES

PIF 1.870 3.175
Must provide hydraulic capacity for PIF or one hour of storage 
capacity at PIF.

Combined, both basins can treat 4 MGD. YES

PDAF 1.272 2.160
Must be able to meet daily maximum discharge limits under Peak 
Day Flow condition with both basins online.

Combined, both basins can treat 4 MGD. YES

MMDWF 0.371 0.631
Must be able to meet monthly average discharge limits at Maximum 
Month Dry-Weather Flow condition with largest basin offline.

Individually, each basin can treat 2 MGD. YES

PIF 1.870 3.175
Minimum two UV units.  Must be able to provide a minimum dose of 

30 mJ/cm
2
 at Peak Instantaneous Flow with all units on. 

Two similar UV units are installed. Combined they can disinfect 4 
MGD.

YES

MMDWF 0.371 0.631 Must be able to provide a minimum dose of 30 mJ/cm
2
 at Maximum 

Monthly Dry-Weather Flow with the largest unit off-line.
Each UV unit is capable of disinfecting 2 MGD. YES

UV Ballast and Control Must have full redundancy of Ballasts and Controls. Installed. YES

UVT and UVI
Must have UV intensity and transmittance meters.  UVT-based 
Controls are recommended. 

UVI meters have been ordered. Transmittance measurement device 
is not installed at this time.

NO

Outfall PIF 1.870 3.175
Must be able to convey Peak Instantaneous Flow under worst case 
hydraulic conditions (100 year flood elevation)

Outfall is designed to convey 10 MGD. YES

Electrical Power

Two, separate and independent sources of electrical power are 
required.  Primary power from utility service provider, back-up 
power from on-site generator. Back-up generator must have 
sufficient capacity to operate all vital process components, critical 
lighting and necessary ventilation during Peak Instantaneous Flow 
conditions.

Two sources of power: (1) Power Utility Line Power (2) 500 KW 
Diesel Generator.

YES

Aeration Basin

Disinfection

Secondary Clarifier

 



City of Cave Junction  Wastewater Facilities Plan 
 

 
Civil West Engineering Services, Inc  Page 54 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

THIS PAGE INTENTIONALLY LEFT BLANK 
 
 
 
 



City of Cave Junction  Wastewater Facilities Plan 
 

  
Civil West Engineering Services, Inc  Page 55  
   

Figure 2.4.2c – Photo of 
Grit Chamber 

Figure 2.4.3a – Photo of 
West Aeration Chamber 

Figure 2.4.2a – Photo of Headworks 

Figure 2.4.2b – Photo of 
Automatic Screen 

 Headworks 2.4.2.
 
All flow from the collection system enters the headworks of 
the treatment plant (see Figure 2.4.2a) at a concrete channel.  
The channel divides into three channels where bar screens 
(primary and secondary) or a trash rack (emergency 
overflow) are installed. 
 
Bar screens are installed in two of the concrete channels at 
the beginning of the headworks for the treatment plant.  The 
primary screen is an automatic bar screen, manufactured by 
Schloss Engineering Equipment, which was installed in 2006 
(seen in Figure 2.4.2b).  The original ½-inch spaced bars were 
replaced with ¾-inch spaced bars to reduce the capture of 
organics.  The secondary or backup screen is a manual screen 
installed in a concrete channel with bar spacing at ¾-inch.  The 
third channel is installed with a trash rack and acts as an 
emergency overflow channel in the event both the primary and 
secondary screens are clogged with debris. 
 
The primary, automatic screen is capable of passing 8 MGD 
(5,500 gpm), according to the manufacturer.  The secondary, 
manual screen has a 4 MGD (2,777 gpm) capacity.  
 
Non-organic material and other foreign debris removed at the screens 
are lifted and dropped into a 1.5 hp compactor. 
 
Following the screening, the concrete channels converge into one, 
main channel.  A Parshall flume is nested in another flume that is 
installed in the main channel, with a sonic level transducer to measure 
depth of liquid in the flume.  The Parshall flume provides continuous 
measurement of the influent to the treatment plant. 
 
Following flow measurement, the flow is directed to a mechanical 
vortex grit chamber (See Figure 2.4.2c), where sand, grit and other 
heavy material are removed.  Grit slurry is pumped to a cyclone 
separator/washer.  Dewatered grit drops into a dumpster with the 
screenings.  The liquid stream is returned to the main concrete channel 
for further treatment in the aeration chambers. 
 

 Secondary Treatment: Aerated Selector Basins 2.4.3.
 
The liquid stream continues from the headworks to the aeration basins.  
The City of Cave Junction operates a facility with two (2) aeration 
basins.   
 
Together, the two basins comprise a Modified Ludzack-Ettinger 
(MLE) biological nutrient removal scheme. The facility does not have 
discharge limits for nutrients, so it is not necessary to operate in this 
mode. The two basins can be operated separately and in parallel.  
Under current operation, the west basin (Basin #1 – Figure 2.4.3a) is 



City of Cave Junction   Wastewater Facilities Plan 

 
Civil West Engineering Services, Inc  Page 56  
 

Figure 2.4.3b – Photo of 
East Aeration Chamber 

Figure 2.4.3c – Photo of 
Aeration Discs and Manifold 

Figure 2.4.4 – Photo of 
Aeration Blowers 

Figure 2.4.5 – Photo of 
Secondary Clarifier 

used for treating domestic flow and the east basin (Basin #2 – Figure 
2.4.3b) is used for septage receiving and treatment.  
 
Both aeration basins are 106-feet long and 15-feet wide, with a side-